




~QI~I~ ~1~~ICb q~~ ~r~r~~~,~~~~
~ ~\9(~3t3t)(m) ~ <>J~4~{fcrcf;rn

('. (' r1 ~ ~U101.llS!llS!(1.~.n~.

4inl~l~ :tll-«~"
';ftTffqc:nI~~, .

~~: I~l!.~l!.~~ -)(~~~/)(l...~t11.~.l...~/~0~~j;:ffq-~~,

• , ~: )(00 o~~,
~: e. \Tj1~qlol.l, ~o~~.

~~ :-~11S!(1-q') ~~ ~ (1\Tj4~1(1 ~ ct>oI.u~l(1 <:rrcfi .

.. ~ ...•.. "\ ~~~ -::H1~~II~~JoI. q~.

'"' ~, ~(o~~~ "i(OI-1'1(41f~Cf)I,~.

"i(OI-1'I(~,'~ "i(oI-1'I( q~ fcrcom~,~.
~~, 'J(OI~"iIUI fcriwT,~, ~. i

~ Cf)1.qCf)I(!~,~, ~~ 'l1CR, em.- (~), ~: ~oo o~~.

~ ~, ~ ~ ~ q ,:!-1~~-11 ~, ~ f.:rJ:riur 'l1CR, em.- (~),

~ : ~oo o~~.

~ ~, ~14.s4i1 ,:!-1q,J-1~, ~~II~fCpt.j ~, ~ Cf)lulCf)(11FT, ~ (~)

. ";fTR'~, "i(oI<I~~, T'T .

.;$4~~1~Cf), ";fTR'~, ~(o~~~, ~.
[...]
Hence Net water requirement = 295 – 98 – 17 = 180 KLD [For Domestic purpose: 177 KLD (Source: 

M.C.G.M.) and For Swimming pool make up: 3 KLD (Source: Tanker water of potable quality)] 

Reduction in water Demand = 39% 
 

All Quantities are in KLD 



 

Form 1A- Slum Rehabilitation Scheme at Andheri                                                                                   9 

 

2.2 What is the capacity (dependable flow or yield) of the proposed source of Water? 

Domestic Water Supply from Municipal Corporation of Greater Mumbai (M.C.G.M.) 

2.3 What is the quality of water required, in case, the supply is not from a municipal source? (Provide 

physical, chemical, biological characteristics with class of water quality) 

Drinking water shall be supplied by M.C.G.M. 

2.4 How much of the water requirement can be met from the recycling of treated wastewater? (Give the 

details of quantities, sources and usage) 

All Secondary requirements like flushing (98 KLD) and gardening (7 KLD) would be fulfilled by treated 

sewage from STPs.  Excess treated sewage shall be disposed to existing sewer line. 

2.5 Will there be diversion of water from other users? (Please assess the impacts of the project on other 

existing uses and quantities of consumption) 

Drinking water shall be supplied by M.C.G.M. 

2.6 What is the incremental pollution load from wastewater generated from the proposed activity? 

(Give details of the quantities and composition of wastewater generated from the proposed activity) 

Sewage generation will be 253 KLD. Treated sewage will be reused for flushing (98 KLD) and 

gardening (7 KLD). Excess treated sewage shall be disposed to sewer line. 

 

UNTREATED AND TREATED SEWAGE QUALITY:   

Table 12: Untreated & Treated Sewage Quality 

NO. DETAILS VALUES UNITS 

UNTREATED TREATED 

   1.  pH  7.0 – 8.0 6.5 – 7.5  

2.  Total Suspended solids 250 <10 mg/lit 

3.  Chemical Oxygen Demand 400 <30 mg/lit 

4.  BOD, 3 day, 27 °C   250 <10 mg/lit 

5. Oil & Grease 50 <5 mg/lit 
 

2.7 Give details of the water requirements met from water harvesting? Furnish details of the facilities 

created. 

Provision of 3 RWH tanks of total capacity 92 KL   
2.8 What would be the impact of the land use changes occurring due to the proposed project on the 

runoff characteristics (quantitative as well as qualitative) of the area in the post construction phase 

on a long term basis? Would it aggravate the problems of flooding or water logging in any way? 

Total Runoff from the project site:  Prior to Development = 0.19 m
3
/sec 

Total Runoff from the project site:  After Development = 0.23 m
3
/sec 

(Considering different coefficients for paved area, unpaved area and terrace) 

Hence Incremental Run off = 0.23 – 0.19 = 0.04 m
3
/sec 

Internal storm water drains will be constructed strictly in accordance to the governing authority 

regulations. Internal SWD is designed considering peak runoff after development. 

Precaution to avoid water logging on site: 

• Storm water drain shall be cleaned at regular interval. 

• Minimizing the incremental runoff from the site with the help of rain water harvesting 

tanks 

• Proper management of channelization of storm water from site by using proper internal 

SWD system and discharge points of adequate capacity 

• Use of screens and silt traps to SWD 

• Proper maintenance of storm water drainage to avoid choking of drains and flooding on 



 

Form 1A- Slum Rehabilitation Scheme at Andheri                                                                                   10 

 

site  

• Ensure discharge of storm water from the site is clear of sediment and pollution 

2.9 What are the impacts of the proposal on the ground water? (Will there be tapping of ground water; 

give the details of ground water table, recharging capacity, and approvals obtained from competent 

authority, if any) 

 The ground water table at the project site is at a depth of 1.20 mt. to 3.0 mt. below ground surface hence 

ground water recharging is not proposed.   
2.10 What precautions/measures are taken to prevent the run-off from construction activities polluting 

land & aquifers? (Give details of quantities and the measures taken to avoid the adverse impacts). 

The runoff from the site during construction phase would be prevented as under: 

i. Use of polymeric spray for dust suppression instead of water wherever possible 

ii. Curing water shall be sprayed on concrete structures, free flow of water shall not be allowed for curing 

iii. Use of wet jute cloth/gunny bags instead of water spray for curing activity.    
2.11 How is the storm water from within the site managed?(State the provisions made to avoid flooding 

of the area, details of the drainage facilities provided along with a site layout indication contour 

levels). 

Internal storm water drains will be constructed strictly in accordance to the governing authority 

regulations. Internal SWD is designed considering peak runoff after development. 

Peak runoff after development = 0.23 m
3
/sec 

2.12 Will the deployment of construction labourers particularly in the peak period lead to unsanitary 

conditions around the project site (Justify with proper explanation)  

• Disposal of sewage to sewer line 

• Disposal of segregated waste to M.C.G.M. 

• First aid and medical facilities 

• Proper housekeeping 

• Regular pest control 

• Site sanitation 

2.13 What on-site facilities are provided for the collection, treatment & safe disposal of sewage? (Give 

details of the quantities of wastewater generation, treatment capacities with technology & facilities 

for recycling and disposal). 

 Design Basis of Treatment plant –MBBR (MOVING BED BIO REACTOR) 

Table 13: Untreated & Treated Sewage Quality 

NO. DETAILS VALUES UNITS 

UNTREATED TREATED 

1.  pH  7.0 – 8.0 6.5 – 7.5  

2.  Total Suspended solids 250 <10 mg/lit 

3.  Chemical Oxygen Demand 400 <30 mg/lit 

4.  BOD, 3 day, 27 °C   250 <10 mg/lit 

5. Oil & Grease 50 <5 mg/lit 
 

Design Basis of Treatment plant – MBBR (Moving Bed Bio Reactor) 

• Preliminary Treatment:  

The treatment will include the following unit / equipment; 
o Screen Chamber  

o Oil & Grease Trap 

o Raw Sewage Collection Tank 

o Raw Sewage Transfer pumps 

  



 

Form 1A- Slum Rehabilitation Scheme at Andheri                                                                                   11 

 

All the sewage generated will gravitate through Bar Screen. The Bar screen will take care of any floatable 

matter, which will be manually scraped out and collected in drums. Bar screen will comprise of SS plate 

type screen for removing floatable matter. From the bar screen it will then pass on to the Oil & Grease 

Trap for removal of free floating oil. The oil will be scrapped and collected in drums to be disposed as per 

statutory norms. The sewage will be collected in raw collection tank. Uniform mixing is achieved by 

providing aeration grid (air sparing) in the collection tank. After completion of mixing, the sewage will be 

pumped at a uniform rate by sewage transfer pumps to Biological Treatment.  

   

Biological Treatment (Secondary Treatment):  
This will include the following; 

• MBBR Bioreactor 

• Secondary Clarifier 

• Sludge Dewatering System-(Filter press) 

 

The process will be of activated sludge extended aeration biological process of Moving Bed Bio Reactor 

(MBBR) type. 

 

The MBBR process will be an aerobic system having two biological growth process- attached growth and 

suspended growth. The pretreated sewage from raw sewage collection tank will be pumped into MBBR 

where support media will provide more surface area for Biological growth. Oxygen will be added for 

biological growth through tubular diffusers. 

The effluent will be uniformly pumped to MBBR Reactor to biologically degrade the organic matter. The 

oxygen required for the bacterial growth will be supplied through Diffuser systems. The system envisages 

better oxygen transfer because of fine bubbles and increased contact with the sewage.  

 

The overflow from MBBR Reactor will gravitate to the Secondary clarifier. The arrested sludge will be 

pumped back to the Aeration tank to maintain the bacterial concentration in the tank and excess sludge 

will be sent to the Sludge collection pit and shall be dewatered using a Filter press. The filtrate will be 

taken to the Raw Sewage Collection Tank. The dried sludge will be used as manure for gardening. 

   

Tertiary Treatment:  

The treatment will include the following unit / equipment;  

• Filter feed tank 

• Pressure Sand Filter (PSF) 

• Activated Carbon Filter (ACF) 

• UV system 

  

The clear supernatant from the Secondary clarifier will be collected in a Filter feed tank this tank will be 

provided with level switch for unmanned operations. The treated sewage will be pumped to PSF followed 

by ACF.  After ACF treated sewage will be passed through UV filtration for disinfection. After UV 

filtration treated sewage will be collected in Treated Water Tank. Treated sewage from Treated Water 

Tank will be used for secondary requirement. 



 

Form 1A- Slum Rehabilitation Scheme at Andheri                                                                                   12 

 

 
 

Figure: STP Process Diagram (MBBR process)        

2.14 Give details of dual plumbing system if treated waste used is used for flushing of toilets or any other 

use. 

Recycling of treated sewage for flushing and gardening. 

Color coding for dual plumbing system shall be done as per standard practices. 

3 VEGETATION 

3.1 Is there any threat of the project to the biodiversity? (Give a description of the local ecosystem 

with its unique features, if any) 

No 

3.2 Will the construction involve extensive clearing or modification of vegetation? (Provide a detailed 

account of the trees & vegetation affected by the project). 

Tree plantation shall be done as per M.C.G.M. norms. 

3.3 What are the measures proposed to be taken to minimize the likely impacts on important site 

features (Give details of proposal for tree plantation, landscaping, creation of water bodies etc along 

with a layout plan to an appropriate scale) 

Tree plantation shall be done as per M.C.G.M. norms. 

4 FAUNA 

4.1  Is there likely to be any displacement of fauna- both terrestrial and aquatic or creation of barriers 

for their movement? Provide the details. 

No 

4.2  Any direct or indirect impacts on the avifauna of the area? Provide details. 

No 

4.3  Prescribe measures such as corridors, fish ladders etc to mitigate adverse impacts on fauna. 

Not applicable. 

5 AIR ENVIRONMENT 

5.1 1.1 Will the project increase atmospheric concentration of gases & result in heat islands? (Give details 

of background air quality levels with predicted values based on dispersion models taking into 

account the increased traffic generation as a result of the proposed constructions) 

 Baseline data for ambient air parameters namely PM10, PM2.5, Oxides of Sulphur, Oxides of Nitrogen 



 

Form 1A- Slum Rehabilitation Scheme at Andheri                                                                                   13 

 

and CO at project site are within permissible limits.  Detailed report for background air quality with 

predicted values based on Air Quality Modeling is attached as Enclosure  

5.2  What are the impacts on generation of dust, smoke, odorous fumes or other hazardous gases? 

Give details in relation to all the meteorological parameters. 

During construction phase, Dust, Particulate Matter is the main pollutant, which may be generated 

during construction activities. Other emission sources are intermittent and include emissions of SO2 

NOx and CO from materials transport of heavy vehicles on site etc. Proper upkeep and maintenance of 

vehicles, sprinkling of water on roads and construction site are some of the measures that would reduce 

the impact during construction phase. 

 

Sources of Air pollution During Operational phase : 

• The gaseous emissions from vehicles  

• Emissions from DG sets while in operation only during power failure  

 

Mitigation Measures: 

• The traffic congestion will be avoided by proper parking arrangement and maintaining smooth 

       traffic flow 

• Regular PUC checkup for vehicles  

• CPCB approved DG sets only will be used. 

• Proper maintenance of DG sets shall be done and Low sulphur fuel shall be used. 

• Plantation of trees which will act as noise and dust buffer 

 

AVERAGE/ MAXIMUM AND MINIMUM METEOROLOGICAL DATA 

Period: Year 2015 

Table 15:  Average/ Maximum and Minimum Meteorological Data 

 

Study 

period 

Temp (
0
C) Predominant 

    wind 

direction  

Wind speed (km/h) Relative Humidity (%) 

Max Min.     Max. Min. Max. Min. 

January  34.0 15.2 N 18 0 26 23 

February 37.8 17.0 NW 14 0 94 17 

March 38.4 15.8 NNW 22 0 63 19 

April 34.6 20.8 W 22 0 81 34 

May 35.4 25.6 W 22 0 92 46 

June 36.0 24.4 SW 32 0 98 47 

July 32.8 25.2 SW 24 0 95 63 

August 32.0 20.8 W 18 0 95 62 

September 37.0 22.6 W 22 0 95 41 

October 36.4 21.2 W 14 0 93 34 

November 36.4 20.6 N 18 0 91 25 

December 35.4 14.0 N 18 0 77 18 

Source:  Meteorological data for the year 2015 has been collected from Indian Meteorological Department 

(IMD), Santacruz, Mumbai  

The proposed project will not have any direct impact on air environment after completion. 

5.3  Will the proposal create shortage of parking space for vehicles? Furnish details of the present level 

of transport infrastructure and measures proposed for improvement including the traffic 

management at the entry & exit to the project site. 



 

Form 1A- Slum Rehabilitation Scheme at Andheri                                                                                   14 

 

The project proponents have proposed to provide well organized arrangement. Detailed traffic report 

stating present level of transport infrastructure and measures proposed for improvement including the 

traffic management at the entry & exit to the project site is attached as Enclosure    

5.4  Provide details of the movement patterns with internal roads, bicycle tracks, pedestrian pathways, 

footpaths etc., with areas under each category. 

• Provision of adequate well organized parking arrangement. 

• Separate entry and exit point 

• Proper internal road designed for avoiding traffic 

5.5  Will there be significant increase in traffic noise & vibrations? Give details of the sources and the 

measures proposed for mitigation of the above. 

The source of noise is mainly vehicular noise. The project proponents have proposed to provide well 

organized parking arrangement and maintaining smooth traffic flow which would help in reducing traffic 

congestion and noise levels. Trees would act as noise barrier and will reduce the noise level. 

5.6  What will be the impact of DG sets & other equipment on noise levels & vibration in & ambient 

air quality around the project site? Provide details. 

D.G. Set will be operated only in case of power failures during operational phase. The Pollutants like 

RSPM, SO2 that may arise from emissions from D.G. Sets will be discharged through vent of proper 

height. 

D.G. sets are with inbuilt acoustic enclosures to reduce the noise of D.G. sets while in operation. 

Plantation of trees would act as noise barrier and will reduce the noise level. 

6 AESTHETICS 

6.1  Will the proposed constructions in any way result in the obstruction of a view, scenic amenity or 

landscapes? Are these considerations taken into account by the proponents? 

No. 

6.2  Will there be any adverse impacts from new constructions on the existing structures? What are 

the considerations taken into account? 

All precautions will be taken to mitigate the impact due to water, air and noise pollution during 

construction and operation phase. Environmental Management plan is prepared and shall be 

implemented along with Environmental Monitoring Programme. 